A

carado
A

(DE) Montageanleitung Camper Van
Heckauszug

(EN) Assembly instruction Camper Van rear extension

(FR) Notice de montage fourgon aménagé

(IT) Istruzioni per il montaggio dell'estensione posteriore del camper

(ES) Instrucciones de montaje de la prolongacién trasera de la autocaravana
(NL) Montagehandleiding voor camper achteraanbouw

(NO) Monteringsanvisning for bakre tilbygg til bobil

(FIN) Asuntoauton takajatkon kokoamisohjeet

(SE) Monteringsanvisning for bakre utbyggnad av husbil

(POL) Instrukcja montazu tylnego przedtuzenia kampera

(CZ) Navod k montazi zadni nastavby obytného vozu




carado

1.
2.

Erklarung der Symbole
Montageanleitung v
2.1 Vormontage Untergestell Heckauszug

2.2 Vormontage Heckauszug
2.3 Montage Heckauszug

Erklarung der Symbole

ACHTUNG!
Nichtbeachtung kann zu Materialschiaden fiihren und die Funktion des Produktes
beeintrachtigen.

Ergdnzende Informationen zur Bedienung des Produktes.

» Handlung: Dieses Symbol zeigt an, dass Sie etwas tun miissen. Die erforderlichen
Handlungen werden Schritt fiir Schritt beschrieben.

Montageanleitung
2.1 Vormontage Untergestell Heckauszug
Montage der Axiallager an den Fiihrungsschienen links und rechts
Pos 30: Senkschraube M6x25 mm
Pos 10: Fiihrungsbuchse 14.2x10.8 mm
Pos 25: Sechskantmutter M6 mm
Pos 20: L-Formteil
Pos 15 : Axiallager M8x22x7 mm
Pos: 25
‘/: »
< Posi 10
; Pos: 15
i? Pos:30
Pos: 20 &
Montage Endanschlag am Ende ohne
Rollenlager
Tite 3:
\ ute 3

Pos 45: Blech- Teil

bos: 45 (4 Pos 40: Flachkopfschraube M6x25 mm

- Pos: 40



A

carado
A

» Axiallager 6-mal an Fiihrungsschienen verschrauben.
(Ausfiihrung 1386mmx739mm)

Bei den Hiilsen muR die Flache der Muttern M6x8 mm parallel zur Laufflache verlaufen

I ACHTUNG!

Tite 3:
» 3-mal montieren links und rechts

Pos 15: Axiallager M8x22x7 mm
Pos 175: Hiilsenmutter

Pos 170: Senkschraube M6x12 mm
Pos 165: Scheibe 6

2.2 Vormontage Heckauszug

Fir die spatere Verschraubung an der Fiihrungsschiene, darauf achten, dass die
mitgelieferten Zylinderschrauben vor der Montage der Hohlmadenschrauben in die
Querstrebe eingeschoben werden.

Tite 1:
Pos: 135 2er Set Halterung




A

carado

S N -

[

> An jedem Ende 4-Mal pro Querstreben die mitgelieferten Hohlmaden-
schrauben 2-mal einschrauben.

Tate 1:
Pos: 135 2er Set Halterung

> Das Fahrungsprofil links und rechts fiir Schiebeschlitten vormontieren.
» Elastikpuffer vormontieren - keine Endmontage !
Diese erfolgt in einem weiterem Abschnitt.
» Nutenstein fir die Befestigung des Axiallagers in das Profil einschieben.
» Fuahrungsbuchse und Axiallager Senkschraube M6x20 mm und Nutenstein
montieren.

Tate 4:

Pos : 80 Elastikpuffer M6x12x40 mm
Pos: 65 Nutenstein M6 mm

Pos: 10 Fiihrungsbuchse 14.2x10.8 mm
Pos: 15 Axiallager

Pos: 70 Senkschraube M6x20 m

OFd
Lali-]




A

carado
A

Variante 1:
> Rahmenteile auf einer ebenen Flache auslegen.
» Die Querstreben mit den bereits vormontierten Hohlmadenschrauben
einlegen.
> Abstinde mittels der mitgelieferten Positionier-Schablone anpassen.
i
1
Variante 2:

» Rahmenteile auf einer ebenen Flache auslegen

» Die Querstreben mit den bereits vormontierten Hohlmadenschrauben
einlegen

» Abstinde mittels den mitgelieferten Positionier-Schablone anpassen

i
[0}
!

O
009

Variante 3:
» Rahmenteile auf einer ebenen Flache auslegen
» Die Querstreben mit den bereits vormontierten Hohlmadenschrauben
einlegen
> Abstinde mittels den mitgelieferten Positionier-Schablone anpassen




A

carado

> Die mitgelieferten Nutensteine M6 mm in die Schiene einfihren.

Tiite 1:
Pos: 135 2er Set Halterung

niicht
Sitzen
- miest. 40 kg

Gawichit
| =verieilt

— 15

ACHTUNG!
Maximales Gewicht von 40 kg beachten und Gewicht gleichmaRig verteilen !
Nicht drauf sitzen !

Der Abstand von 15 mm von der Kante zur ersten Querstrebe einhalten.

» Querstreben mit der mitgelieferten Positionier-Schablone
einstellen und befestigen

2.3 Montage Heckauszug




A

» An den Ausziigen Variante 1 und 2 miissen Unterlegbleche v
(rot markiert) angebracht werden, damit der Auszug etwas weiter nach
hinten positioniert werden kann.

Das vogegebene Lochbild ergibt das korrekte MaR

» Vormontierte Schienen mit den Axiallagern - mit Hilfe der Positionier-

Schablone (Linge 616 mm) - am Fahrzeugboden ausrichten.
» Holzschrauben befestigen.

> Vormontierten Rahmen in die Schienen einschieben.

» Mitgelieferten Textilgurt montieren und Lasche einhiangen
» Auszug heraus ziehen und Textilgurt befestigen




A

e carado
0s. 55: Textilgurt v

Tate 4:
Pos 65: Nutenstein M6 mm Pos 100: Montageplatte 4x30x20 mm

Pos:115  Pos:65
1 ~ P0s:120

» SchlieRriegel am Querrahmen montieren
» L-Formteil am Boden verschrauben

Tite 4:

Pos 115: Schlieriegel

Pos 95: Flachkopfschraube M4x10 mm
Pos 90: Nutenstein M4 mm

Pos 35: Senk Holzschraube 5.5x13.8 mm
Pos 70: Senkschraube M6x20 mm




carado
1. Explanation of symbols
2. Assembly instructions v
2.1 Pre-assembly underframe rear extension

2.2 Pre-assembly rear extension
2.3 Mounting rear extension

1. Explanation of symbols

ATTENTION!
Non-observance can lead to material damage and impair the function of the product.

Additional information on operating the product.

» Action: This symbol indicates that you need to do something. The required actions are
described step by step.

2. Assembly instructions
2.1 Pre-assembly of rear pull-out base frame
Assembly of the axial bearings on the guide rails left and right

Pos 30: Countersunk screw M6x25 mm
Pos 10: Guide bush 14.2x10.8 mm

Pos 25: Hexagon nut M6 mm

Pos 20: L-moulding

Pos 15 : Axial bearing M8x22x7 mm

Pos: 25
4 v
Pos: 10
; Pos: 15
[:' Pos:30
Pos: 20 &
Mounting end stop at the end without roller
bearing
Bag 3:
N N

Pos 45: Sheet metal part

B AP, Pos 40: Flat head screw M6x25 mm
0s: 45 '

- Pos: 40



A

carado
A

» Screw the thrust bearing 6 times to the guide rails.
(version 1386mmx739mm)

ATTENTION!
The surface of the M6x8 mm nuts on the sleeves must run parallel to the running

| ]
surface

Bag 3:
» mount 3 times left and right

Pos 15: Axial bearing M8x22x7 mm

Pos 175: Sleeve nut

Pos 170: Countersunk screw M6x12 mm
Pos 165: Washer 6

2.2 Pre-assembly Rear extension

For the subsequent screw connection to the guide rail, make sure that the
supplied before fitting the hollow grub screws into the hollow grub screws
Cross strut can be inserted.

Bag 1:
Pos: 135 Set of 2 brackets




A

carado

S N -

[

> Attach the supplied hollow grub screws to each end 4 times per cross strut
screw in 2 times.

Bag 1:
Pos: 135 Set of 2 brackets

> Pre-assemble the guide profile on the left and right for the sliding carriage.
» Pre-assemble rubber buffer - no final assembly!
This takes place in a further section.
> Insert the slot nut for fastening the thrust bearing into the profile.
» Guide bush and axial bearing Countersunk screw M6x20 mm and sliding
block
mount.

Bag 4:

Pos : 80 Rubber buffer M6x12x40 mm
Pos: 65 Slot nut M6 mm

Pos: 10 Guide bush 14.2x10.8 mm
Pos: 15 Axial bearing

Pos: 70 Countersunk screw M6x20 m

b
0EE L
P

O¥s
(el -]




A

carado
A

Variant 1:
» Lay out the frame parts on a flat surface.
» The cross struts with the pre-assembled hollow grub screws
insert.
> Adjust the distances using the positioning template supplied.
i
1
" g o | é -
Variant 2:

» Lay out the frame parts on a flat surface

» The cross struts with the pre-assembled hollow grub screws
insert

» Adjust distances using the positioning template supplied

i
(i3]
!

or.L

Variant 3:
» Lay out the frame parts on a flat surface
» The cross struts with the pre-assembled hollow grub screws
insert
> Adjust distances using the positioning template supplied



A

carado

> Insert the supplied M6 mm sliding blocks into the rail.

Bag 1:
Pos: 135 Set of 2 brackets

niicht
Sitzen
- miest. 40 kg

Gawichit
| =verieilt

— 15

ATTENTION!

Observe the maximum weight of 40 kg and distribute the weight evenly!
Do not sitoniit!

Maintain a distance of 15 mm from the edge to the first cross strut.

» Cross struts with the supplied positioning template
adjust and fasten

2.3 Mounting rear extension




A

» Bearing plates must be fitted to pull-outs variant 1 and 2

(marked in red) so that the pull-out can be positioned slightly further back.
The specified hole pattern gives the correct dimension

> Pre-assembled rails with the axial bearings - with the help of the positioning

Template (length 616 mm) - align with the vehicle floor.
> Fasten the wood screws.

» Slide the pre-assembled frame into the rails

> Fit the supplied textile belt and attach the strap
» Pull out the pull-out and fasten the textile belt




Bag 2:
Pos. 55: Textile belt

Bag 4:
Pos 65: Slot nut M6 mm Pos 100: Assembly plate 4x30x20 mm

Pos:115  Pos:65
) & -
14 = P0s:120

> Fitting the locking bolt to the cross frame
» L-moulding screwed to the floor

Bag 4:

Pos 115: Locking bolt

Pos 95: Flat head screw M4x10 mm

Pos 90: Slot nut M4 mm

Pos 35: Countersunk wooden screw 5.5x13.8 mm
Pos 70: Countersunk screw M6x20 mm

A

carado
A



carado
1. Explication des symboles
2. Instructions de montage v
2.1 Prémontage du chassis de I'extension arriére

2.2 Prémontage de I'extension arriére
2.3 Montage de I'extension arriére

1. Explication des symboles

ATTENTION !
Le non-respect de cette consigne peut entrainer des dommages matériels et nuire au bon

fonctionnement du produit.
Informations complémentaires sur l'utilisation du produit.

> Action : Ce symbole indique que vous devez faire quelque chose. Les actions
nécessaires sont décrites étape par étape.

2. Instructions de montage
2.1 Prémontage du chassis de I'extension arriére
Montage des paliers de butée sur les rails de guidage a gauche et a droite

Pos 30 : Vis a téte conique M6x25 mm
Pos 10 : Douille de guidage 14.2x10.8 mm
Pos 25 : Ecrou hexagonal M6 mm

Pos 20 : Piéce en forme de L

Pos 15 : Palier de butée M8x22x7 mm

Pos: 25
4 »
Posi 10
. Pos: 15
‘:' Pos:30
Pos: 20 {&
Montage de la butée a I'extrémité sans
roulement a rouleaux
Sac 3:
N

Pos 45 : Partie en téle

Pos: 45 | Pos 40 : Vis a téte plate M6x25 mm

- Pos: 40




A

carado
A

> Visser 6 fois le palier axial sur les rails de guidage.
(version 1386mmx739mm)

ATTENTION !
Pour les douilles, la surface des écrous M6x8 mm doit étre paralléle a la surface de

]
roulement =

Sac 3:
» monter 3 fois a gauche et a droite

Pos 15 : Palier de butée M8x22x7 mm
Pos 175 : Ecrou de douille

Pos 170 : Vis a téte conique M6x12 mm
Pos 165 : Rondelle 6

2.2 Prémontage Extension arriére

Pour le vissage ultérieur sur le rail de guidage, veiller a ce que le
vis a téte cylindrique fournies avant de monter les vis a téte creuse dans les
La barre transversale peut étre insérée.

Sac1:
Pos : 135 Set de 2 supports



A

carado
S Sy -

[D

» A chaque extrémité, 4 fois par traverse, insérer les asticots creux fournis
visser 2 fois.

Sac1:
Pos : 135 Kit de 2 supports

> Prémonter le profil de guidage a gauche et a droite pour les chariots
ssants.
» Prémonter les amortisseurs élastiques - pas de montage final !
Elle fait I'objet d'une section ultérieure.
> Insérer I'écrou a encoches pour la fixation du palier de butée dans le profil.
> Douille de guidage et palier axial Vis a téte conique M6x20 mm et écrou a
encoches
monter.

Sac4:

Pos : 80 amortisseurs élastiques M6x12x40 mm
Pos : 65 Ecrou a encoches M6 mm

Pos : 10 Douille de guidage 14.2x10.8 mm

Pos : 15 Palier de butée

Pos : 70 Vis a téte conique M6x20 m




A

carado
, . A

DEE L

OFd
el -]

Variante 1:
> Poser les éléments du cadre sur une surface plane.
> Les traverses avec les vis sans téte prémontées
insérer.
» Adapter les distances a I'aide du gabarit de positionnement fourni.
- g o
i
i
4 &
a =]
1
1
R — g -
= =]
Variante 2 :

> Poser les éléments du cadre sur une surface plane
> Les traverses avec les vis sans téte prémontées
insérer
> Ajuster les distances a I'aide du gabarit de positionnement fourni

i
0868
!

ori
008

I
iy
)

Variante 3 :
> Poser les éléments du cadre sur une surface plane
> Les traverses avec les vis sans téte prémontées



A
carado

> Ajuster les distances a I'aide du gabarit de positionnement fourniv

> Insérer les écrous coulissants M6 mm fournis dans le rail.

Sac1:
Pos : 135 Set de 2 supports

ATTENTION !
Respecter le poids maximal de 40 kg et répartir le poids uniformément !

Ne t'assieds pas dessus !

Respecter la distance de 15 mm entre le bord et la premiére traverse.

» Traverses avec le gabarit de positionnement fourni
réglages et fixation




A

2.3 Montage de I'extension arriére carado
= -

» Des cales doivent étre placées sur les coulisses variantes 1 et 2
(marqué en rouge) afin de pouvoir positionner I'extension un peu plus en
arriére.

Le schéma de percage donné donne la dimension correcte

» Rails pré-assemblés avec les paliers de butée - a I'aide du systéme de
positionnement
Gabarit (longueur 616 mm) - a aligner sur le plancher du véhicule.
> Fixer les vis a bois.

> Insérer le cadre prémonté dans les rails.




A

carado
A

> Monter la ceinture textile fournie et accrocher la languette
» Tirer la rallonge et fixer la sangle textile

Sac 2:
Pos. 55 : Sangle textile

Sac4:
Pos 65 : Coulisseau M6 mm Pos 100 : Plaque de montage 4x30x20 mm

Pos:115  Pos:65

Y ~ P0s:120
| )
oo
Pos:70

> Monter le verrou de fermeture sur le cadre transversal
> Visser la piéce en L au sol

Sac4:

Pos 115 : Verrou de fermeture

Pos 95 : Vis a téte plate M4x10 mm

Pos 90 : Ecrou a encoches M4 mm

Pos 35 : Vis a bois a téte fraisée 5.5x13.8 mm
Pos 70 : Vis a téte conique M6x20 mm




carado
1. Spiegazione dei simboli
2. lIstruzioni per il montaggio v
2.1 Estensione posteriore del sottotelaio preassemblata

2.2 Estensione posteriore preassemblata
2.3 Montaggio dell'estensione posteriore

1. Spiegazione dei simboli

ATTENZIONE!
La mancata osservanza puo causare danni materiali e compromettere il funzionamento del
prodotto.

Ulteriori informazioni sul funzionamento del prodotto.

> Azione: Questo simbolo indica che & necessario fare qualcosa. Le azioni necessarie sono
descritte passo per passo.

2. Istruzioni di montaggio
2.1 Premontaggio del telaio di base estraibile posteriore
Montaggio dei cuscinetti assiali sulle guide di sinistra e di destra

Pos 30: Vite a testa svasata M6x25 mm
Pos 10: Bussola di guida 14,2x10,8 mm
Pos 25: Dado esagonale M6 mm

Pos 20: Partea L

Pos 15 : Cuscinetto assiale M8x22x7 mm

Pos: 25
4 »
Posi 10
. Pos: 15
‘:' Pos:30
Pos: 20 &
Montaggio della battuta all'estremita senza
cuscinetto a rulli
Borsa 3:
S

Pos 45: Parte in lamiera

] P Pos 40: Vite a testa piatta M6x25 mm
Pos: 45 |

- Pos: 40




A

carado
A

> Avvitare il cuscinetto assiale alle guide per 6 volte.
(versione 1386mmx739mm)

ATTENZIONE!

La superficie dei dadi M6x8 mm sui manicotti deve essere parallela alla superficie di
|
scorrimento ==

Borsa 3:
> montare 3 volte a destra e a sinistra

Pos 15: Cuscinetto assiale M8x22x7 mm
Pos 175: Dado per manicotto

Pos 170: Vite a testa svasata M6x12 mm
Pos 165: Disco 6

2.2 Pre-assemblaggio Estensione posteriore

Per il successivo collegamento a vite con la guida, accertarsi che il
fornito prima di inserire le viti a testa cava nelle viti a testa cava
E possibile inserire il puntone trasversale.

Borsa 1:
Pos: 135 Set di 2 staffe




A

carado
S e -

[D

> Fissare le viti a testa cava in dotazione a ciascuna estremita 4 volte per ogni
puntone trasversale
avvitare 2 volte.

Borsa 1:
Pos: 135 Set di 2 parentesi

» Pre-assemblare il profilo di guida a sinistra e a destra per il carrello
evole.
» Paraurti elastici preassemblati - nessun assemblaggio finale!
Questo avviene in un'altra sezione.
> Inserire il dado per il fissaggio del reggispinta nel profilo.
> Bussola di guida e cuscinetto assiale Vite a testa svasata M6x20 mm e
tassello scorrevole
montare.

Borsa 4:

Pos : 80 Tampone elastico M6x12x40 mm
Pos: 65 Dado per scanalatura M6 mm
Pos: 10 Bussola di guida 14,2x10,8 mm
Pos: 15 Cuscinetto assiale

Pos: 70 Vite a testa svasata M6x20 m



A

carado
, . A

DEE L

OFd
el -]

Variante 1:
» Disporre le parti del telaio su una superficie piana.
> | puntoni a croce con le viti cave preassemblate
inserire.
» Regolare le distanze utilizzando la dima di posizionamento in dotazione.
- g -
i
i
Z &
a =]
1
1
R — g -
= o
Variante 2:

> Disporre le parti del telaio su una superficie piana
» | puntoni a croce con le viti cave preassemblate
inserto
» Regolare le distanze utilizzando la dima di posizionamento in dotazione

i
0868
!

ori
008

Variante 3:
» Disporre le parti del telaio su una superficie piana
> | puntoni a croce con le viti cave preassemblate



A
carado

» Regolare le distanze utilizzando la dima di posizionamento in dot%b

> Inserire i tasselli scorrevoli M6 mm in dotazione nel binario.

Borsa 1:
Pos: 135 Set di 2 staffe

o~ O
5

met. 40 kg 1‘ l—
Rewicht | ]
- | =varteilt | '
15

ATTENZIONE!
Rispettare il peso massimo di 40 kg e distribuire il peso in modo uniforme!
Non sedetevi su di esso!

Mantenere una distanza di 15 mm dal bordo al primo puntone trasversale.

» Incrociare i montanti con la dima di posizionamento in dotazione
regolare e fissare




A

2.3 Montaggio dell'estensione posteriore carado
- -

» Gili estraibili della variante 1 e 2 devono essere dotati di spessori
(contrassegnato in rosso) in modo che I'estraibile possa essere posizionato
leggermente piu indietro.

Lo schema dei fori specificato fornisce la dimensione corretta

> Binari preassemblati con cuscinetti assiali - con I'aiuto del posizionamento
Sagoma (lunghezza 616 mm) - allineare al pavimento del veicolo.
> Fissare le viti per legno.

[ ———

l

» Far scorrere il telaio preassemblato nelle guide.




A

carado
A

> Inserire la cintura in tessuto in dotazione e fissare la cinghia
> Estrarre I'estrattore e fissare la cinghia tessile

Borsa 2:
Pos. 55: Cintura tessile

Borsa 4:
Pos 65: Dado per scanalatura M6 mm Pos 100: Piastra di montaggio 4x30x20 mm

Pos:115  Pos:65
Y ~ P0s:120
a
oo
Pos:70

» Montaggio del bullone di bloccaggio sul telaio a croce
» Avvitare la sezione a L al pavimento

Borsa 4:

Pos 115: Bullone di bloccaggio

Pos 95: Vite a testa piatta M4x10 mm

Pos 90: Dado per scanalatura M4 mm

Pos 35: Vite per legno a testa svasata 5,5x13,8 mm
Pos 70: Vite a testa svasata M6x20 mm




carado

1. Explicacién de los simbolos
2. Instrucciones de montaje v

2.1 Premontaje de la extension trasera del bastidor inferior
2.2 Premontaje extension trasera
2.3 Montaje de la extension trasera

1. Explicacion de los simbolos

ATENCION
La inobservancia puede provocar dafios materiales y perjudicar el funcionamiento del
producto.

Informacion adicional sobre el funcionamiento del producto.

> Accién: Este simbolo indica que tienes que hacer algo. Las acciones necesarias se
describen paso a paso.

2. Instrucciones de montaje
2.1 Premontaje del bastidor base extraible trasero
Montaje de los cojinetes axiales en los carriles guia izquierdo y derecho

Pos 30: Tornillo avellanado M6x25 mm
Pos 10: Casquillo guia 14,2x10,8 mm
Pos 25: Tuerca hexagonal M6 mm

Pos 20: Pieza en forma de L

Pos 15 : Cojinete axial M8x22x7 mm

Pos: 25
4 .
Pos: 10
. Pos: 15
‘:' Pos:30
Pos: 20 &
Tope final de montaje en el extremo sin
rodamiento de rodillos
Bolsa 3:
S

Pos 45: Pieza de chapa

ST Y Pos 40: Tornillo de cabeza plana M6x25 mm

- Pos: 40




A

carado
A

» Atornille 6 veces el cojinete axial a los carriles guia.
(version 1386mmx739mm)

La superficie de las tuercas M6x8 mm de los manguitos debe ser paralela a la superficie

I ATENCION
| ]
de rodaduramss

Bolsa 3:
» montar 3 veces a izquierda y derecha

Pos 15: Rodamiento axial M8x22x7 mm
Pos 175: Tuerca del manguito

Pos 170: Tornillo avellanado M6x12 mm
Pos 165: Disco 6

2.2 Premontaje Ampliacion trasera

Para la atornilladura posterior al carril guia, asegtrese de que el
suministrado antes de colocar los tornillos prisioneros huecos en los tornillos prisioneros

HUGLUD

Se puede insertar el puntal transversal.

Bolsa 1:
Pos: 135 Juego de 2 soportes



A

carado
S Sy -

[D

> Fije los tornillos prisioneros huecos suministrados en cada extremo 4 veces
por travesaio
enroscar 2 veces.

Bolsa 1:
Pos: 135 Juego de 2 soportes

» Premontar el perfil guia a izquierda y derecha para el carro desplazable.
» Parachoques elasticos premontados: jsin montaje final!
Esto tiene lugar en otra seccion.
> Inserte la tuerca ranurada para fijar el cojinete de empuje en el perfil.
» Casquillo guia y cojinete axial Tornillo avellanado M6x20 mm y tuerca
deslizante
montar.

Bolsa 4:

Pos : 80 Tampodn elastico M6x12x40 mm
Pos: 65 Tuerca deslizante M6 mm

Pos: 10 Casquillo guia 14,2x10,8 mm
Pos: 15 Cojinete axial

Pos: 70 Tornillo avellanado M6x20 m




A

carado

]
DEE L
1

OFd
el -]

Variante 1:
» Coloque las piezas del bastidor sobre una superficie plana.
> Los travesaiios con los tornillos prisioneros huecos premontados
insertar.
» Ajuste las distancias utilizando la plantilla de posicionamiento suministrada.
i
i
@ &
] 8
1
1
Variante 2:

» Coloca las piezas del bastidor sobre una superficie plana

» Los travesaiios con los tornillos prisioneros huecos premontados
insertar

» Ajuste las distancias con la plantilla de posicionamiento suministrada

i
0868
!

ori
008

Variante 3:
» Coloca las piezas del bastidor sobre una superficie plana
> Los travesaiios con los tornillos prisioneros huecos premontados



A

insertar cara do
> Ajuste las distancias con la plantilla de posicionamiento suministb

> Inserte en el carril los tacos deslizantes de M6 mm suministrados.

Bolsa 1:
Pos: 135 Juego de 2 soportes

o~ O
D =

met. 40 kg 1‘ l—
Rewicht | ]
- | =varteilt | '
15

ATENCION
Respete el peso maximo de 40 kg y distribuya el peso uniformemente
No se siente encima

Mantenga una distancia de 15 mm desde el borde hasta el primer travesafio.

» Puntales transversales con la plantilla de posicionamiento suministrada
ajustar y fijar




A

2.3 Montaje de la prolongacién trasera carado
) -

» Las variantes de extraccion 1y 2 deben equiparse con calzos
(marcado en rojo) para que el extractor pueda colocarse ligeramente mas
atras.

El patrén de taladros especificado da la dimension correcta

7

» Carriles premontados con los cojinetes axiales - con la ayuda del
posicionamiento
Plantilla (longitud 616 mm) - alinear con el suelo del vehiculo.
» Fije los tornillos para madera.

l

> Deslice el marco premontado en los railes.




A

carado
A

> Coloca el cinturén textil suministrado y sujeta la correa
» Tire del extractor y fije el cinturén textil

Bolsa 2:
Pos. 55: Cinturén textil

Bolsa 4:
Pos 65: Tuerca deslizante M6 mm Pos 100: Placa de montaje 4x30x20 mm

Pos:115  Pos:65
) § _
Y ~ P0s:120
a
oo
Pos:70

» Colocacion del perno de bloqueo en el bastidor transversal
» Atornille la seccion en L al suelo

Bolsa 4:

Pos 115: Perno de bloqueo

Pos 95: Tornillo cabeza plana M4x10 mm

Pos 90: Tuerca deslizante M4 mm

Pos 35: Tornillo avellanado para madera 5,5x13,8 mm
Pos 70: Tornillo avellanado M6x20 mm




carado

1.
2.

Uitleg van de symbolen
Montagehandleiding v
2.1 Voormontage onderstel achteraan

2.2 Voormontage achteraan
2.3 Achterste verlenging monteren

Uitleg van de symbolen

LET OP!
Niet-naleving kan leiden tot materiéle schade en afbreuk doen aan de werking van het
product.

Aanvullende informatie over de bediening van het product.

» Actie: Dit symbool geeft aan dat je iets moet doen. De vereiste acties worden stap voor
stap beschreven.

Montagehandleiding
2.1 Voormontage van het achterste uittrekbare basisframe
Montage van de axiale lagers op de linker en rechter geleiderails
Positie 30: Verzonken schroef M6x25 mm
Positie 10: Geleidingsbus 14,2x10,8 mm
Pos 25: Zeskantmoer M6 mm
Positie 20: L-vormig deel
Pos 15 : Axiaallager M8x22x7 mm
Pos: 25
Posi 10
; Pos: 15
i? Pos:30
Pos: 20 &
Montageaanslag aan het uiteinde zonder
rollager
Tas 3:

Positie 45: Plaatwerk deel

] P Positie 40: Platkopschroef M6x25 mm
Pos: 45 |

- Pos: 40



A

carado
A

» Schroef het axiaallager 6 keer op de geleiderails.
(versie 1386mmx739mm)

LET OP!
I Het oppervlak van de M6x8 mm moeren op de moffen moet evenwijdig lopen met het

]
loopvlakmms

Tas 3:
» 3 keer links en rechts monteren

Pos 15: Axiaallager M8x22x7 mm

Pos 175: Moer

Pos 170: Verzonken schroef M6x12 mm
Pos 165: Disc 6

2.2 Voormontage Achteruitbouw

Voor de volgende schroefverbinding met de geleiderail moet u ervoor zorgen dat de
geleverd voordat de holle schrobschroeven in de holle schrobschroeven worden geplaatst
Dwarsbalk kan worden geplaatst.

Zak 1:
Pos: 135 Set van 2 beugels




A

carado

S N -

[

> Bevestig de meegeleverde holle schroefdraadbouten aan elk uiteinde 4 keer
per dwarsbalk
schroef 2 keer in.

Zak 1:
Pos: 135 Set van 2 haakjes

» Monteer het geleiderprofiel links en rechts voor de schuifslede.

» Voorgemonteerde elastische bumpers - geen eindmontage!
Dit gebeurt in een andere sectie.

> Plaats de gleufmoer om het druklager in het profiel te bevestigen.

> Geleidebus en axiaallager Verzonken schroef M6x20 mm en glijblok
mount.

Tas 4:

Positie : 80 Elastische buffer M6x12x40 mm
Positie: 65 Sleufmoer M6 mm

Positie: 10 Geleidebus 14,2x10,8 mm
Positie: 15 Axiaallager

Positie: 70 Verzonken schroef M6x20 m

b
0EE L
P

O¥s
(el -]




A

carado
A

Variant 1:
» Leg de onderdelen van het frame op een vlakke ondergrond.
» De kruisschoren met de voorgemonteerde holle schrobschroeven
invoegen.
» Pas de afstanden aan met behulp van de meegeleverde positioneersjabloon.
]
1
-2 é -
Variant 2:

> Leg de onderdelen van het frame op een vlakke ondergrond
» De kruisschoren met de voorgemonteerde holle schrobschroeven
invoegen
> Pas de afstanden aan met behulp van de meegeleverde positioneersjabloon

]
(i3]
!

or.L

Variant 3:
» Leg de onderdelen van het frame op een vlakke ondergrond
» De kruisschoren met de voorgemonteerde holle schrobschroeven
invoegen
» Pas de afstanden aan met behulp van de meegeleverde positioneersjabloon




A

carado
A

» Plaats de meegeleverde M6 mm schuifblokjes in de rail.

Zak 1:
Pos: 135 Set van 2 beugels

niicht
Sitzen
- miest. 40 kg

Gawichit
| =verieilt

— 15

LET OP!
Houd rekening met het maximale gewicht van 40 kg en verdeel het gewicht gelijkmatig!
Ga er niet op zitten!

Houd een afstand van 15 mm aan tussen de rand en de eerste dwarsbalk.

» Kruissteunen met de meegeleverde positioneersjabloon
aanpassen en vastmaken

2.3 Achterste verlenging monteren




A

carado

» De uittrekelementen variant 1 en 2 moeten worden voorzien van vulringen
(rood gemarkeerd) zodat het uittrekelement iets verder naar achteren kan
worden geplaatst.

Het gespecificeerde gatenpatroon geeft de juiste afmeting

» Voorgemonteerde rails met axiale lagers - met behulp van de positionering
Sjabloon (Ilengte 616 mm) - uitlijnen met de vloer van het voertuig.
> Bevestig de houtschroeven.

» Schuif het voorgemonteerde frame in de rails.

» Plaats de meegeleverde textielriem en bevestig de riem
> Trek het uittrekelement uit en maak de textielriem vast



Tas 2:
Pos. 55: Textiel riem

Tas 4:
Pos 65: Sleufmoer M6 mm Pos 100: Montageplaat 4x30x20 mm

Pos:115 Pos:65
) W &
1| ~ Pos:120

o
Pos:70

» De slotbout op het kruisframe monteren
» Schroef het L-vormige deel vast aan de vioer

Tas 4:

Pos 115: Borgbout

Pos 95: Platkopschroef M4x10 mm

Pos 90: Sleufmoer M4 mm

Pos 35: Verzonken houtschroef 5,5x13,8 mm
Pos 70: Verzonken schroef M6x20 mm

A

carado
A



A

carado

1.
2.

Forklaring av symbolene
Monteringsanvisning v
2.1 Formontering av understellets bakre forlengelse

2.2 Formontering av bakre forlengelse
2.3 Montering av bakre forlengelse

Forklaring av symbolene

OBS!
Ikke overholdelse kan fgre til materielle skader og svekke produktets funksjon.

Ytterligere informasjon om bruk av produktet.

> Handling: Dette symbolet indikerer at du ma gjgre noe. De ngdvendige tiltakene
beskrives trinn for trinn.

Monteringsanvisning
2.1 Formontering av den bakre uttrekkbare bunnrammen
Montering av aksiallagrene pa venstre og hgyre styreskinne

Pos 30: Senkskrue M6x25 mm
Pos 10: Fgringshylse 14,2x10,8 mm
Pos 25: Sekskantmutter M6 mm
Pos 20: L-formet del

Pos 15 : Aksiallager M8x22x7 mm

Pos: 25
3 ~ ~Ppsi10
o Pos: 15
f:' Pos:30
Pos: 20 &
Montering av endestopp i enden uten
rullelager
& Bag 3:
IS J

Pos 45: Del av metallplate

] Pos 40: Flathodeskrue M6x25 mm
Pos: 45 |

- Pos: 40



A

carado
A

» Skru aksiallageret til styreskinnene 6 ganger.
(versjon 1386mmx739mm)
(versjon 1386mmx739mm)

OBS!
]
I Overflaten pa M6x8 mm-mutterne pa hylsene méa veere parallell med Igpeflaten===

Pose 3:
» monter 3 ganger til venstre og hgyre

Pos 15: Aksiallager M8x22x7 mm
Pos 175: Hylsemutter

Pos 170: Senkskrue M6x12 mm
Pos 165: Disk 6

2.2 Formontering Forlengelse bak

For den pafalgende skrueforbindelsen til styreskinnen, ma du sgrge for at
som feglger med fgr du monterer de hule skruene i de hule skruene
Tverrstag kan settes inn.

Bag 1:
Pos: 135 Sett med 2 braketter




A

carado

S N -

[

» Fest de medfglgende hulskruene i hver ende 4 ganger per tverrstag
skru inn 2 ganger.

Bag 1:
Pos: 135 Sett med 2 parenteser

» Formonter fgringsprofilen til venstre og hgyre for skyvevognen.

» Forhandsmonterte stgtfangere med strikk - ingen sluttmontering!
Dette skjer i en annen seksjon.

> Sett inn spormutteren for a feste trykklageret i profilen.

» Feringshylse og aksiallager Senkskrue M6x20 mm og glidekloss
mount.

Bag 4:

Pos : 80 Elastisk buffer M6x12x40 mm
Pos: 65 Nutmutter M6 mm

Pos: 10 Fgringshylse 14,2x10,8 mm
Pos: 15 Aksiallager

Pos: 70 Senkskrue M6x20 m

OFd
Lali-]




A

carado
A

Variant 1:
> Legg ut rammedelene pa et flatt underlag.
> Tverrstagene med de forhdndsmonterte, hule skruene
sett inn.
» Juster avstandene ved hjelp av den medfglgende posisjoneringsmalen.
i
1
Variant 2:

» Legg ut rammedelene pa et flatt underlag
» Tverrstagene med de forhandsmonterte, hule skruene
innsats

» Juster avstandene ved hjelp av den medfglgende posisjoneringsmalen

i
[0}
!

O

Variant 3:
> Legg ut rammedelene pa et flatt underlag

» Tverrstagene med de forhandsmonterte, hule skruene
innsats

» Juster avstandene ved hjelp av den medfglgende posisjoneringsmalen




A

carado
A

» Sett inn de medfglgende M6 mm glideblokkene i skinnen.

Bag 1:
Pos: 135 Sett med 2 braketter

niicht
Sitzen
- miest. 40 kg

Gawichit
| =verieilt

— 15

OBS!
Overhold maksimumsvekten pa 40 kg, og fordel vekten jevnt!
lIkke sitt pa den!

Hold en avstand pa 15 mm fra kanten til den f@rste tverrstiveren.

» Kryssstag med den medfglgende posisjoneringsmalen
juster og fest

2.3 Montering av bakre forlengelse




A

carado

.

» Uttrekkene variant 1 og 2 ma monteres med mellomlegg
(merket med ragdt) slik at uttrekket kan plasseres litt lenger bak.

Det angitte hullmgnsteret gir riktig dimensjon

» Forhandsmonterte skinner med aksiallager - ved hjelp av posisjonering
» Fest treskruene.

Mal (lengde 616 mm) - juster med kjgretayets gulv.

> Skyv den ferdigmonterte rammen inn i skinnene.

» Monter det medfglgende tekstilbeltet og fest stroppen
» Trekk ut uttrekket og fest tekstilbeltet




A

carado
os. 65: Tekstilbelte v

Bag 4:
Pos 65: Spormutter M6 mm Pos 100: Monteringsplate 4x30x20 mm

Pos:115  Pos:65
1 e P0s:120

> Montering av lasebolten pa kryssrammen
» Skru den L-formede delen fast til gulvet

Bag 4:

Pos 115: Lasebolt

Pos 95: Flat hodeskrue M4x10 mm
Pos 90: Spormutter M4 mm

Pos 35: Senket treskrue 5,5x13,8 mm
Pos 70: Senkskrue M6x20 mm




(FIN) Content
1.
2.

A

carado
A

Symbolien selitys

Kokoonpano-ohjeet

2.1 Esikokoonpano rungon takaosan jatke
2.2 Takaosan esiasennettu jatke

2.3 Asennus takaosan jatke

Symbolien selitys

HUOMIO!
Maaraysten noudattamatta jattaminen voi aiheuttaa aineellisia vahinkoja ja heikentaa
tuotteen toimintaa.

Lisatietoja tuotteen kaytosta.

> Toiminta: Tama symboli osoittaa, ettd sinun on tehtava jotain. Tarvittavat toimet
kuvataan vaihe vaiheelta.

Asennusohjeet
2.1 Takimmaisen ulosvedettavan pohjakehyksen esiasennus
Vasemman ja oikean ohjauskiskon aksiaalilaakerien asennus
Pos 30: Senkkiruuvi M6x25 mm
Pos 10: Ohjausholkki 14,2x10,8 mm
Pos 25: Kuusiomutteri M6 mm
Pos 20: L-muotoinen osa
Pos 15 : Aksiaalilaakeri M8x22x7 mm
Pos: 25
: ~ _Ppsi10
o Pos: 15
f:' Pos:30
Pos: 20 &
Asennuspaatepysaytin paahan ilman
rullalaakeria
& Laukku 3:
Pos 45: Peltiosa
s Pos 40: Litted ruuvi M6x25 mm

- Pos: 40



A

carado
A

> Ruuvaa aksiaalilaakeri ohjauskiskoihin 6 kertaa.
(versio 1386mmx739mm)

HUOMIO!
Hylsyjen M6x8 mm:n muttereiden pinnan on oltava yhdensuuntainen juoksupinnan

| ]
kanssa

Pussi 3:
» asenna 3 kertaa vasemmalle ja oikealle

Pos 15: Aksiaalilaakeri M8x22x7 mm
Pos 175: Hylsymutteri

Pos 170: Senkkiruuvi M6x12 mm
Pos 165: Levy 6

2.2 Esikokoonpano Takaosan jatke

Varmista, etta ohjauskiskon ruuviliitantaa varten on varmistettava, etta
ennen kuin asennat onttoja kuusioruuveja onttoihin kuusioruuveihin
Ristijalka voidaan asettaa.

Laukku 1:
Pos: 135 2 kannattimen sarja




A

carado

S N -

[D

> Kiinnitd mukana toimitetut onttoja kuusioruuveja kumpaankin paahan 4
kertaa kutakin poikkijalkaa kohden ruuvaa sisaan 2 kertaa.

Laukku 1:
Pos: 135 Sarja 2 sulkimesta

> Kokoa valmiiksi vasemmalla ja oikealla oleva ohjausprofiili liukuvaunua
varten.

> Esiasennetut joustavat puskurit - ei loppukokoonpanoal!
Tama tapahtuu seuraavassa osassa.

» Aseta uramutteri tyontolaakerin kiinnittamiseksi profiiliin.

> Ohjausholkki ja aksiaalilaakeri Senkkiruuvi M6x20 mm ja liukulohko
mount.

Laukku 4:

Pos : 80 Elastinen puskuri M6x12x40 mm
Pos: 65 uramutteri M6 mm

Pos: 10 Ohjausholkki 14,2x10,8 mm

Pos: 15 Aksiaalilaakeri

Pos: 70 Umpiruuvi M6x20 m

b
0EE L
P

O¥s
(el -]




A

carado
A

Vaihtoehto 1:
» Aseta rungon osat tasaiselle alustalle.
» Poikkijalat, joissa on valmiiksi asennetut onttoja kuusioruuveja
insertti.
> Saada etaisyydet mukana toimitetun asemointimallin avulla.

i
os0E
L]

L] 4

i
O

L]

[}
oors

L

Vaihtoehto 2:
» Aseta rungon osat tasaiselle alustalle

> Poikkijalat, joissa on valmiiksi asennetut onttoja kuusioruuveja
insert

> Saada etaisyyksia mukana toimitetun asemointimallin avulla

i
(a6
!

oL
o008

Vaihtoehto 3:
> Aseta rungon osat tasaiselle alustalle

» Poikkijalat, joissa on valmiiksi asennetut onttoja kuusioruuveja
Insert

> Saada etaisyyksia mukana toimitetun asemointimallin avulla




A

carado
A

» Aseta mukana toimitetut M6 mm:n liukupalat kiskoon.

Laukku 1:
Pos: 135 2 kannattimen sarja

15

HUOMIO!
Noudata 40 kg:n enimmaispainoa ja jaa paino tasaisesti!
Al3 istu sen paalla !

Sailyta 15 mm:n etidisyys reunasta ensimmaiseen poikkijalkaan.

> Ristikkaiset tukijalat mukana toimitetulla paikoitusmallilla
saada ja kiinnita




A

2.3 Takajatkoksen kiinnittaminen takaosaan car ado
- -

» Vaihtoehtojen 1ja 2 ulosvedot on varustettava aluslevyilla
(merkitty punaisella) niin, ettd ulosvedin voidaan sijoittaa hieman taaksepain.

Madritelty reikdkuvio antaa oikean mitan

> Esiasennetut kiskot aksiaalilaakereilla - paikannuksen avulla
Malli (pituus 616 mm) - kohdistetaan ajoneuvon lattiaan.
» Kiinnita puuruuvit.

[ —

l

|

» Tyo6nna valmiiksi koottu runko kiskoihin.




A

N carado
-

» Asenna mukana toimitettu tekstiilivyd ja kiinnita hihna
» Veda ulosvedin ja kiinnita tekstiilihihna

Laukku 2:
Pos. 55: Tekstiilivyo

Laukku 4:
Pos 65: Mutteri M6 mm Pos 100: Kiinnityslevy 4x30x20 mm

Pos:115  Pos:65

{ ] ¢ - P0s:120

& | |Lla
e
Pos:70

» Lukituspultin asentaminen poikittaiskehykseen
> Ruuvaa L-muotoinen osa lattiaan

Laukku 4:

Pos 115: Lukituspultti

Pos 95: Litted ruuvi M4x10 mm
Pos 90: Mutteri M4 mm

Pos 35: Senkkaruuvi 5,5x13,8 mm
Pos 70: Senkkiruuvi M6x20 mm




carado

1.
2.

Forklaring av symbolerna
Monteringsanvisningar v
2.1 Formontering av underrede bakre forlangning

2.2 Formontering av bakre forlangning
2.3 Montering av bakre férlangning

Forklaring av symbolerna

OBSERVERA!
Att inte f6lja instruktionerna kan leda till materiella skador och férsamra produktens
funktion.

Ytterligare information om hur du anvander produkten.

> Atgard: Den hir symbolen visar att du maste gora nagot. De atgarder som kravs beskrivs
steg for steg.

Monteringsanvisningar
2.1 Formontering av den bakre utdragbara basramen
Montering av axiallagren pa vanster och hoger styrskenor
Pos 30: Forsankt skruv M6x25 mm
Pos 10: Styrbussning 14,2x10,8 mm
Pos 25: Sexkantsmutter M6 mm
Pos 20: L-formad del
Pos 15 : Axiallager M8x22x7 mm
Pos: 25
‘/: »
: Posi 10
; Pos: 15
i? Pos:30
Pos: 20 &
Montering av dndstopp i anden utan rullager
Bag 3:
- Pos 45: Del av plat
s Pos 40: Skruv med platt huvud M6x25 mm
Pos: 45 "

- Pos: 40



A

carado
A

> Skruva fast axiallagret pa styrskenorna 6 ganger.
(version 1386mmx739mm)
(version 1386mmx739mm)
I OBSERVERA!

]
Ytan pd M6x8 mm muttrarna pa hylsorna maste 16pa parallellt med |6pytan ===

Pase 3:
> montera 3 ganger vanster och hoger

Pos 15: Axiallager M8x22x7 mm
Pos 175: Hylsmutter

Pos 170: Senkskruv M6x12 mm
Pos 165: Skiva 6

2.2 Formontering Bakre forlangning

For den efterféljande skruvanslutningen till styrskenan, se till att
som medféljer innan du monterar de ihaliga skruvarna i de ihaliga skruvarna
Tvéarstag kan sattas in.

Vaska 1:
Pos: 135 Sats med 2 konsoler




A

carado
S D -

[

> Fast de medfdljande ihaliga skruvarna i varje ande 4 ganger per tviarstag
skruva in 2 ganger.

Vaska 1:
Pos: 135 Uppsattning av 2 konsoler

» Formontera styrprofilen till vinster och héger for den glidande vagnen.
> Formonterade elastiska stotfangare - ingen slutmontering!
Detta sker i ett ytterligare avsnitt.
> Satt i sparmuttern fér att fasta trycklagret i profilen.
» Styrbussning och axiallager Férsankt skruv M6x20 mm och glidblock
montera.

Bag 4:

Pos : 80 Elastisk buffert M6x12x40 mm
Pos: 65 Slottsmutter M6 mm

Pos: 10 Styrbussning 14,2x10,8 mm
Pos: 15 Axiallager

Pos: 70 Forsankt skruv M6x20 m

OFd
Lali-]




A

carado
A

Variant 1:
> Lagg ut ramdelarna péa ett plant underlag.
» Tvarstagen med de formonterade ihéliga skruvarna
infoga.
> Justera avstanden med hjalp av den medféljande positioneringsmallen.
i
1
Variant 2:

» Lagg ut ramdelarna pa en plan yta
» Tvarstagen med de formonterade ihaliga skruvarna
infoga
» Justera avstanden med hjilp av den medféljande positioneringsmallen

i
[0}
!

O

Variant 3:
» Lagg ut ramdelarna pa en plan yta
» Tvarstagen med de formonterade ihaliga skruvarna
infoga
> Justera avstadnden med hjalp av den medféljande positioneringsmallen




A

carado
A

» Satt i de medfoljande M6 mm glidblocken i skenan.

Vaska 1:
Pos: 135 Sats med 2 konsoler

L-15

OBSERVERA!
Beakta maxvikten pa 40 kg och fordela vikten jamnt!
Sitt inte pa den!

Hall ett avstand pa 15 mm fran kanten till den férsta tvarstaget.

» Korsa stéttorna med den medféljande positioneringsmallen
justera och fast




A

2.3 Montering av bakre férlangning carado
= -

» Utdragsdelarna variant 1 och 2 maste forses med mellanlagg
(markerad med rott) sa att utdraget kan placeras nagot liangre bak.

Det angivna halménstret ger ratt dimension

> Formonterade skenor med axiallager - med hjalp av positioneringen
Mall (lingd 616 mm) - rikta in mot fordonsgolvet.
» Fast traskruvarna.

[ —

/ |

l

» Skjut in den férmonterade ramen i skenorna.




A

carado
A

> Satt pa det medféljande textilbaltet och fast remmen
> Dra ut utdragsskenan och fast textilbaltet

Vaska 2:
Pos. 55: Textilbalte

Bag 4:
Pos 65: Sparmutter M6 mm Pos 100: Monteringsplatta 4x30x20 mm

Pos:115 Pos:65
Y ~ P0s:120
| )
oo
Pos:70

» Montera lasbulten pa tvarramen
» Skruva fast den L-formade sektionen i golvet

Bag 4:

Pos 115: Lasbult

Pos 95: Skruv med platt huvud M4x10 mm
Pos 90: Sparmutter M4 mm

Pos 35: Forsankt traskruv 5,5x13,8 mm
Pos 70: Forsankt skruv M6x20 mm




(POL) Content carado
1. Objasnienie symboli v

2. Instrukcje montazu
2.1 Tylne przedtuienie ramy podwozia do wstepnego montaiu
2.2 Przedtuzenie tylne przed montazem
2.3 Monta: tylnego przedtuzenia

1. Objasnienie symboli

UWAGA!
Nieprzestrzeganie moze prowadzi¢ do szk6d materialnych i pogorszenia dziatania produktu.

Dodatkowe informacje dotyczace obstugi produktu.

» Dziatanie: Ten symbol oznacza, ze musisz co$ zrobi¢. Wymagane dziatania sg opisane
krok po kroku.

2. Instrukcje montazu
2.1 Wstepny montaz tylnej wysuwanej ramy podstawy
Monta:z tozysk osiowych na lewej i prawej szynie prowadzacej

Poz. 30: Sruba z tbem stozkowym M6x25 mm
Poz. 10: Tuleja prowadzaca 14,2x10,8 mm
Pos 25: Nakretka szesciokagtna M6 mm

Poz. 20: Cze$¢ w ksztatcie litery L

Pos 15 : Lozysko osiowe M8x22x7 mm

Pos: 25
«
Posi 10
i Pos: 15
f:' Pos:30
Pos: 20 &
Monta:z ogranicznika na korcu bez tozyska
wateczkowego
Torba 3:
Poz. 45: Czes¢ blaszana
e Poz. 40: Sruba z tbem ptaskim M6x25 mm

- Pos: 40




A

carado
A

> Przykreé tozysko osiowe do szyn prowadzacych 6 razy.
(wersja 1386mmx739mm)

UWAGA!
Na tulejach powierzchnia nakretek M6x8 mm musi przebiegaé¢ réwnolegle do

- - e -_
powierzchni jezdnejm=.

Torba 3:
» zamontuj 3 razy w lewo i w prawo

Pos 15: Lozysko osiowe M8x22x7 mm

Pos 175: Nakretka tulei

Pos 170: Sruba z tbem stozkowym M6x12 mm
Pos 165: Dysk 6

2.2 Wstepny montaz Tylne przedtuzenie

W przypadku péiniejszego potaczenia srubowego z szyng prowadzaca nalezy upewnié sie, ze
dostarczony przed zamontowaniem wkretéw dociskowych w wydrazonych wkretach
dociskowych

Mozina wiozy¢ rozpérke poprzeczna.

Torba 1:
Poz: 135 Zestaw 2 wspornikéw




A

carado

S N -

[D

> Przymocuj dostarczone wkrety dociskowe do kazdego korca 4 razy na kaida
rozpérke poprzeczng wkrecié 2 razy.

Torba 1:
Pos: 135 Zestaw 2 wspornikow

> Wstepnie zmontowaé profil prowadzacy po lewej i prawej stronie wozka
przesuwnego.

» Wstepnie zmontowane elastyczne zderzaki - bez koicowego montazu!
Odbywa sig to w kolejnej sekgcji.

> Wilozyé nakretke rowkowa mocujaca tozysko oporowe do profilu.

> Tuleja prowadzaca i tozysko osiowe Sruba z tbem stozkowym M6x20 mm i
blok $§lizgowy mount.

Torba 4:

Poz : 80 Zderzak elastyczny M6x12x40 mm
Poz: 65 Nakretka rowkowa M6 mm

Poz: 10 Tuleja prowadzaca 14,2x10,8 mm
Poz: 15 Loiysko osiowe

Poz: 70 Sruba z tbem stozkowym M6x20 m

OFd
eli-]




A

carado
A

Wariant 1:
» Roztéz czesci ramy na ptaskiej powierzchni.
> Podpory poprzeczne ze wstepnie zamontowanymi wkretami dociskowymi
wstawié.
> Dostosuj odlegtosci za pomoca dostarczonego szablonu pozycjonowania.

i
[2=1a]
L]

L] 2

o0

i
D0%
L)
[
tal ]
L

Wariant 2:
» Rozlé:i czeéci ramy na plaskiej powierzchni

> Podpory poprzeczne ze wstepnie zamontowanymi wkretami dociskowymi
wkitadka

» Dostosuj odlegtosci za pomoca dostarczonego szablonu pozycjonowania

i
066
1

ort

Wariant 3:
» Rozléz czesci ramy na ptaskiej powierzchni
> Podpory poprzeczne ze wstepnie zamontowanymi wkretami dociskowymi
wktadka
> Dostosuj odlegtoséci za pomoca dostarczonego szablonu pozycjonowania




A

carado
A

» WI6z dostarczone bloki slizgowe M6 mm do szyny.

Torba 1:
Poz: 135 Zestaw 2 wspornikow

niicht
Sitzen
- miest. 40 kg

Gawichit
| =verieilt

— 15

UWAGA!
Nalezy przestrzegaé¢ maksymalnej wagi 40 kg i rownomiernie roztozy¢ cigzar!
Nie siadaj na nim!

Zachowa¢ odlegtosé 15 mm od krawedzi do pierwszej poprzeczki.

» Skrzyiuj rozpoérki z dostarczonym szablonem pozycjonujacym
regulacja i mocowanie

2.3 Montaz tylnego przedtuzenia




A

carado

» Szuflady w wariancie 1i 2 musza byé wyposazone w podktadki regulacyjne
(zaznaczone na czerwono), dzieki czemu wysuwang szuflade mozna umiescié
nieco dalej z tytu.

Okresélony wzér otworu zapewnia prawidtowy wymiar

» Wstepnie zmontowane szyny z tozyskami osiowymi - z pomoca
pozycjonowania

Szablon (dtugos¢ 616 mm) - wyréwnaj z podtoga pojazdu.
» Przykre¢ wkrety do drewna.

» Wsun wstepnie zmontowang rame w szyny.

» Zatéz dostarczony pasek tekstylny i przymocuj go
» Wyciagnij i zamocuj tasme tekstylng



A

carado
Torba 2: .

Poz. 55: Pas tekstylny

Torba 4:
Poz. 65: Nakretka rowkowa M6 mm Poz 100: Ptyta montazowa 4x30x20 mm

Pos:115 Pos:65

- G P
T~ R

Pos:120

4

& | Lla
7
Pos:70

» Mocowanie sruby blokujacej do ramy poprzecznej
» Przykreé sekcje w ksztatcie litery L do podtogi

Torba 4:

Pos 115: Sruba blokujaca

Pos 95: Sruba z tbem ptaskim M4x10 mm

Pos 90: Nakretka rowkowa M4 mm

Pos 35: Wkret do drewna z tbem stozkowym 5,5x13,8 mm
Pos 70: Sruba z tbem stozkowym M6x20 mm




(CZ) Content ca r a do

1.
2.

Vysvétleni symbola
Navod k montazi v
2.1 Pfedmontaz zadniho prodlouzZeni podvozku

2.2 Pfedmontaz zadniho nastavce
2.3 Montaz zadniho nastavce

Vysvétleni symboli

POZOR!
Nedodrzeni muze vést k poskozeni materialu a zhorseni funkce vyrobku.

Dalsi informace o obsluze vyrobku.

> Akce: Tento symbol oznaéuje, Ze je tfeba néco udélat. Pozadované éinnosti jsou popsany
krok za krokem.

Navod k montazi
2.1 Pifedmontaz zadniho vysuvného zakladniho ramu
Montaz axialnich lozisek na levé a pravé vodici listé

Pozice 30: Sroub se zapustnou hlavou
M6x25 mm

Pozice 10: Vodici pouzdro 14,2 x 10,8 mm
Pos 25: Sestihranna matice M6 mm
Pozice 20: Cast ve tvaru pismene L

Pos: 25 [,
I Pos 15 : Axialni loZisko M8x22x7 mm
<
Pos: 10
. Pos: 15
f:' Pos:30
Pos: 20 {e
Montazni doraz na konci bez vale¢kového
loZiska
Sacek 3:
Ny

Pozice 45: Plechovy dil
Pozice 40: Sroub s plochou hlavou M6x25

Pos: 45 |
¢ mm

- Pos: 40



A

carado
A

» Axialni lozisko pfiSroubujte k vodicim listam 6krat.
(verze 1386mmx739mm)

Na objimkach musi povrch matic M6x8 mm probihat rovnobézné s pojezdovou plochou
|
I

I POZOR!

Sacek 3:
» montaz 3krat vlevo a vpravo

Pos 15: Axialni loZisko M8x22x7 mm

Pos 175: Nastréna matice

Pos 170: Sroub se zapustnou hlavou M6x12 mm
Pos 165: Disk 6

2.2 Predmontaz Zadni nastavec

Pro nasledné sroubové spojeni s vodici listou se ujistéte, ze je

dodané pied montazi dutych Sroubti do dutych Sroubi
Lze vlozit pfi¢énou vzpéru.

Sacek 1:
Pozice: 135 Sada 2 drzaku




A

carado
S D -

[D

> Prilozte dodané duté Srouby na kazdy konec 4krat na kazdou p¥iénou vzpéru
zaSroubujte 2x.

Sacek 1:
Pos: 135 Sada 2 zavorek

> Predem sestavte vodici profil vlevo a vpravo pro posuvny vozik.

» Predmontované elastické narazniky - zadna koneéna montaz!
To se odehrava v dalSim oddile.

» Vlozte drazkovou matici pro upevnéni axialniho loziska do profilu.

> Vodici pouzdro a axialni loZisko Sroub se zapustnou hlavou M6x20 mm a
kluzny blok montaz.

Sacek 4:

Pozice : 80 Elasticky naraznik M6x12x40 mm
Pozice: 65 Drazkova matice M6 mm

Pozice: 10 Vodici pouzdro 14,2 x 10,8 mm
Pozice: 15 Axialni lozisko

Pozice: 70 Sroub se ziapustnou hlavou M6x20 m

OFd
Lile -]




A

carado
A

Varianta 1:
» Rozlozte dily ramu na rovny povrch.
> PFiéné vzpéry s predem namontovanymi dutymi Srouby
vlozit.
» Vzdalenosti upravte pomoci dodané polohovaci sablony.
i
1
- g - § .
Varianta 2:
» Rozlozeni dil ramu na rovnou plochu
» PFiéné vzpéry s prfedem namontovanymi dutymi Srouby
vlozit
» Upravte vzdalenosti pomoci dodané polohovaci §ablony
i
b
L
L)
Varianta 3:

» RozlozZeni dilti ramu na rovnou plochu

» PFiéné vzpéry s predem namontovanymi dutymi Srouby
vlozit

» Upravte vzdalenosti pomoci dodané polohovaci §ablony



A

carado
A

» Vlozte dodané posuvné bloky M6 mm do listy.

Sacek 1:
Pozice: 135 Sada 2 drzak

niicht
Sitzen

- misot. 40 kg
Gawicht
L | =verieilt

— 15

POZOR!
Dodrzujte maximalni hmotnost 40 kg a rovhomérné ji rozlozte!
Nesedejte si na néj!

Dodrzujte vzdalenost 15 mm od okraje k prvni pFiéné vzpére.

» KFrizové vzpéry s dodanou polohovaci Sablonou
nastaveni a upevnéni

2.3 Montaz zadniho nastavce




A

» Vysuvy variant 1 a 2 musi byt opatifeny podlozkami

(oznaéeno ¢Eervené), aby bylo mozné vysuv umistit o néco dale dozadu.
Zadany vzor otvort udava spravny rozmér

>

Piedmontované kolejnice s axialnimi loZisky - pomoci polohovani

Sablona (délka 616 mm) - vyrovnejte s podlahou vozidla.
> Pripevnéte srouby do dieva.

A\

Zasuiite predem sestaveny ram do kolejnic.

» Nasadte dodany textilni pasek a pfipevnéte popruh
» Vytahnéte vysuvnou éast a pripevnéte textilni pasek




A

Sacéek 2:
Poz. 55: Textilni pasek v

Sacek 4:
Pozice 65: Drazkovaci matice M6 mm Pos 100: Montazni deska 4 x 30 x 20 mm

Pos:115 pos:65
) B

» Montaz zajistovaciho Sroubu na kfiZovy ram
» Prfisroubujte dil ve tvaru pismene L k podlaze

Sacek 4:

Pos 115: Zajistovaci Sroub

Pos 95: Sroub s plochou hlavou M4x10 mm

Pos 90: Drazkovaci matice M4 mm

Pos 35: Sroub se zipustnou hlavou do dieva 5,5 x 13,8 mm
Pos 70: Sroub se zapustnou hlavou M6x20 mm

PAP



